|SC| SPYDER FLOORBOARDS
INSTALLATION INSTRUCTIONS

Great care has gone into providing complete and thorough installation instructions. Use the torque values listed on the
Assembly Drawing when tightening all fasteners. Use the supplied Loctite on all fasteners that do not have any
mechanical locking device. See terms and conditions located at the end of this document.

1. Ensure that all parts and the proper quantities of parts that are listed in the Parts List on the Assembly Drawing
are in the package.

2. Refer to Spyder Shop Manual and remove all side body panels, Middle, Upper and Lower from both sides.

3. Remove Engine Support Bolts labeled “1” and “2” as shown in the pictures below. Bolt “1” is a short bolt and
there is one bolt on each side. Bolt “2” is a long bolt that goes all the way through to the other side. Replace the
short hex head bolts with the longer 10mm X 75mm hex head bolts (Item #4, page 10). There is a hex shaped
pocket in the engine block that the head of these bolts fit into. Be sure that the bolts are seated in this pocket.
Also replace the long bolt with the 3/8-16 X 9” hex head bolt (Item #3, page 10) as you are installing the brackets
with a 3/8” washer (Item #6, page 10) under the head.

LEFT SIDE



RIGHT SIDE

Place the right hand and left hand Bracket Assemblies (Items #1and #2, page 10) into position on the newly
installed bolts. Reuse the original two 10mm locking nuts and the 3/8-16 flanged nut (Item #5, page 10) that is
supplied. Proper installation should look like the following photos. The mounting holes in the brackets are
oversized to allow for adjustment. Do not tighten these bolts at this time, leave them loose until AFTER the

floorboards have been installed.

LEFT SIDE



\

< -
-
-
<
-
et
- =
-
C—=
L —
-
-—
-
-
—

> u »

~

= 4

RIGHT SIDE

5. Remove the rider footpeg by removing the E-clip from the pin that is holding it in. Save the pin and E-clip as they

will be used for the installing the floorboard.

6. Remove the rubber pad from the brake pedal.




7. This next step requires using a cut-off wheel on a grinder and some grinding to smooth the brake lever. Be sure
to cover the Spyder appropriately so that grinding dust doesn’t get on any painted surfaces or in any of the
exposed internal areas.




8. Using a cut-off wheel on the grinder, carefully cut the brake pedal support off of the brake lever. After removing
the brake pedal support, use a grinder to smooth any of the brake pedal support and the weld that is remaining
so that the brake lever is smooth.




9. Keep everything covered and spray paint the expozed metal on the lever black.

———




10.

1.

Bolt the Brake Pedal (Item #1, page11) to the Brake Lever Extension (Item #3, page 11) using the 3/8-16 BHCS
(Item #5, page1). Adjust rotation angle of Brake Pedal to an angle that will suit you.

Bolt the Brake Lever Extension (Item #3, page 11) with a single 5/16” X 7/8” BHCS, 5/16” Washer and 5/16” Nut
Plate (Items #4, #6 and #2, page 11) through the rear hole of the Brake Lever Extension and through the triangle
shaped hole in the brake lever. Center the OEM brake lever behind the Brake Lever Extension to establish the
front hole location to be drilled and tighten securely as shown below. Using the Brake Lever Extension as a guide,
drilla 5/16” diameter hole through the OEM brake lever. Now the other 5/16” X 7/8” BHCS and 5/16” Washer
(Items #4, and #6) can be installed and tightened into the Nut Plate.

‘!,
-

D




12.

To install the Floorboards first assemble Floorboard Bracket (Item #1, page 12) and Floorboard (Item #3, page 12)
together with 2 5/16-18 X 7/8” SHCS (Item #7, page 12) and Floorboard Bracket LH (Item #2, page 12) and
Floorboard LH (Item #4, page 12) together with 2 5/16-18 X 7/8” SHCS (Item #7, page 12). On the right side hold
the floorboard assembly at approximately 45 degrees and slide between the footpeg bracket and the exhaust
heat shield as shown in the photo below.

Now rotate the front of the floorboard assembly in and under the Bracket Assembly (Item #1). Insert Wave
Washer (Item #6, page 12) between the top of Floorboard Bracket and the bottom of the upper rider peg bracket.
Then insert the pin that held the rider footpeg back into the hole it came out of through the Wave Washer and
Floorboard assembly and reinstall the E-clip.




13. Install the 5/16”-18 Hex Flanged Cap Screw (Item #5, page 12) through the slot at the front of the Floorboard
(Item #3, page 12) and into the tapped hole on the bottom side of the Bracket Assembly (Item #2, page 10) and
tighten completely. Repeat the process for the left hand Floorboard.

14. At this point the 2-10mm and the 1-3/8-16 bolts that are used to attach the Bracket Assemblies (Items #1 and
#2, page 10) can be tightened.

15. Now the side body panels, Middle, Upper and Lower from both sides can be reinstalled. You will need to push
down on the brake lever when installing the right side Lower body panel to clear the Brake lever extension.

16. Installation is now complete.

If you are having trouble with any part of this installation please give us a call at 334-277-2224 & ask for Jeff
Kranzusch.



_ T l z ¥ £ v
1aAY Va-AdS\ATEWISSY 13NOVHE) VE-AdS\L-LLBVEVIN L-L16¥¢€] _ .om...o\\ _ albuy [ww] NI :1un Buimelg SIN :2leos
_ #3811 #aor| §°F [s1 F[eL = omPN :Ayuenp
189 VE-AdS(ATENISSY LINOVHE) VE-AdS\I-LLBVEVIN Alqusssy jexoeig] x [ x | xx ) -pOAIOSaI B UOIJUBAUI pUE UBISOp JO . w._:_
# 311 19POI| #yed W8T “JOoBIH | s)ybu jje Juasuod uspum Joud s, ou| Auedwo) Ajeieds [euysnpu| r_ tul4
Alquiassy joxoelg| e 7 o T Woo E seuoul noyym Aped paiyy Aue 0} pasojosIp JauuBW AUB Ul JOU YoM uoisuswiqg
uonduoseq Agumesg] x| xc [ oo o oaenr o ol Keyalont o ML L ‘leHeien
10SI JapAdg| 6002/1/9| 9simiaLpQ pajoN ssajun Fod >._ - T X Qv -
fueduion 1ooloid aea SSOUBIBI0] Jiadoig Kiejenidoig ouj ‘09 Ajjeroads |ewsnpu)
v 9v8S-L42 (v€€) Xd v2ez-LL2 (vee) Y
60198 v 'AIaWOBIUOW - Z92E X08 “O°d - 40 SIIH 150104 0§ / v
m Buizipouy / sjonpoid pessauibug / Buluiyoely uoisioald| m H
uoisiney NI ‘0D ALTVIOAdS TVIILSAANI A
g
-
2
a £800066 1aysem .8/€ PTSVZE086 T 9
ss4 INN OIAN 9T-.8/€ 0ETV862E6 T S
€2L0F bl wws/ Ma1s de) peaH XaH 0TW €59V0TET6 [4 v
TE1ST b1.6 Mas de) peaH XaH 91-.8/¢ PSIVLSTT6 T €
SRR 50770720 TORPNPoIq 10} posEaioy g H1 Assy 190elg H1010| 4 T [4
co_uu:uo& 10} pases|oy v Assy 1xdeig 010| 4 T T
Q3IAOYUddY 31va NOILdId0S3d A Nd INd SNOISN3IWIA NOILLdI¥OS3a YIGWNN LAVd | ATY | ALD | WILI
AYOLSIH NOISIAY 1SI7 S1dvd
T , T N € , v




T z ¥ £ v
PIIafa4-AdS\(H3ATT IMVEE A3X14) 18-84-AdS\L-LL6VEVIN L-L16¥€ _ .cm‘..o+ _ albuy [ww] *NI nun Bumelg SIN :9]eds
#on4 #aor| G 7 [SVT[EV T ool :Ajuenp
1e17gra4-AdS\(43A31 IMvHE a3X14) 18-84-AdS\-LLBYEVIN 19-94-AdS| X [ES ) “poAISSal B8 UONURAUI pue uBIsep Jo .:m._:_n_
# 9114 19POW| # Med| WCEIL F JoBIH | syybu e Juasuod uspum Joud s,"ou| Auedwod Ajerosds feusnpul ° b mlmn_|>n_ Q
M 1Y[20 T[40 T [500" 1noyym Aped pay) Aue o) pasojosip Jeuuew AUe ul Jou ‘som ‘uoisuawiqg
d £ o o S3UYDUI| 1no ypm uonosuuoo ul jdeoxe pasn aq jou jsnw pue ““ou| Auedwog ‘[eLoley
uonduvseq| 8 umeig Kyeroads [ewsnpul jo Auadoud Asejeudoud ay) st Bumelp siy| s
6002/L/8] @sMIBLRO PR1ON SS9lUN Tuisd i - Suos ieisad
Auedwo)) J0aloud| aje(q| saduesd|o) Hadold Alejaridold "ou] '0J Ajjetdads elysnpu|
v 9v85-242 (vE€) X v222-L42 (vE€) Hd R
6019 TV "KIaWOBILOY - Z9Z€ X08 '0'd - "1a SIIH 159103 0§
< pouy / sjonpoud paseauibug / Buiuiyoey uoisioald| m H
NI ‘0D ALTVIOAdS TVIILSAAN! P
4
=
2
a [44444" Jaysem ,91/5 069V£1086 [4 9
18€L SOHd 91-8/€ £T9V61676 T S
161410 SOH4 81-.9T/S £8SY616C6 [4 14
WIT/ET-8 X Wb/E-T X ub/T UOISU)X3 1aAS7 Helg arny /09| 4 T €
W8/L-T X.uT/T X ub/T 9e|d NN 81-9T/5 vie| v T [4
[ 60/Z0/80 | TIGIPNPOIg 10} Paseaay v W8/L-€ X "Bl ub/T-T 1epad »elg andd ¢Iz| 4 T T
Q3INOYddV | 3lva | NOILdI40S3ad e Nd INd SNOISNIWId NOILLAI¥2S3a HIGWNN Livd | AFY | ALD [ WL
AYOLSIH NOISIATY LSI1 S1yvd
T [4 N 3 b




I acw s racwin pues

v
LARPARRI I JRLIN AZFAL spiiarnn o L ‘(
e ] T L Pt 30wy By [T E.
CHRCREOCTA NN At et e « v = MW M
0 Sern vy T i 0 s s O Ty S A A Ny e
v by WM ANV L P G gy S & pems s de pm pas WIWERAND 8 ArtS
————— e 'I-.l-ll!l»ldﬂll-l - ——)
g ] OO i) P v » Gadad e wy 10w
-y o Mg AATRattng W 50 Aenieag AR

s [0ST

s {
o -
o ‘.{1\‘;: .
3 - ..@“\.MM\..
. \ ol
" -
4 °
\..’.(....... X
o -
,.?z.
" o
et N
i i e MG v
ko @ ur -y SovNIe T
) Wy i ) My s g T
ML AKX MIDmmOM MT AN A
S raxas iy eany iy o
FLe NN WIOOR OO WY AN R
P - o T P LN e, parren, A
§J \W - g [P W L
L ] P )



INCLUSIVE IN RELATION TO THE LIABILITY OF ISCI (SELLER).



